
� 2200HL Issue 5 PL  23/05/18

Sealey Group, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR
01284 757500 01284 703534 sales@sealey.co.uk www.sealey.co.uk

Page 1 of 2

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product. 
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim. 

Parts Information:
Trolley Jack 2tonne High Lift Low Entry
Model No: 2200HL
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Parts Information:
Trolley Jack 2tonne High Lift Low Entry
Model No: 2200HL

Item Part No. Description

A1 2200HL.A1 Handle Grip

A2 2200HL.A2 Pump, Complete

-- FWM12.S Flat Washer M12 Single (NOT SHOWN)

A4 2200HL.A4 Ext Circlip 20.2mm OD.

A5 2200HL.A5 Ext Circlip 22mm OD.

-- 2200HL.A6 Thrust Bearing (NOT SHOWN)

A6 SN18.S Steel Nut M18 Zinc Din934(Single)

-- 2200HL.A7 Socket Cap Bolt Black M8x5 (NOT SHOWN)

A7 FJ45.V2-20 Plain Washer M18

-- SS1220.S Hex Head Set Screw M12x20mm Single (NOT 
SHOWN)

A8 2200HL.A8N Wheel,Castor (76x12x35x100)

A9 SCB625.SB Socket Head Cap Screw M6x25 Black

-- 2200HL.A10 Wheel Fork (NOT SHOWN)

A11 2200HL.A11 Lifting Frame Complete

A12 2200HL.A12 Saddle

A13 2200HL.A13 Wheel,Fixed (79x18x43)

-- 2200HL.A14 Wheel, Pivoting, 80x25x15mm (NOT SHOWN)

A15 2200HL.A15 Plastic Cover

A16 2200HL.V2-02 Handle

A17 2200HL.A17 Steering Rod

-- 2200HL.A18 Axle (NOT SHOWN)

A19 SSP221 Safety Rubber Jack Pad

A20 2200HL.A11 Lifting Frame Complete

A21 SCB610.SB Socket Cap Bolt Black M6x10

1 2200HL.01 O-Ring

2 2200HL.02 O-Ring

3 2200HL.03 O-Ring

4 2200HL.04 U-Cup Seal 22*30*6

5 2200HL.05 O-Ring

6 2200HL.06 Nut Ring

7 2200HL.07 Scraper Ring

8 2200HL.08 Scraper Ring

9 SN5.S Steel Nut M5 Zinc Din934 (Single)

10 2200HL.10 Spring

11 2200HL.11 Spring

Item Part No. Description

12 2200HL.12 Spring

13 2200HL.13 Spring

14 2200HL.14 Dished Washer M5

15 2200HL.15 Copper Seal Ring

16 2200HL.16 Screw

17 GSM625.S Grub Screw M6x25 (Single)

18 SB-2.5 Steel Ball 2.5mm

19 2200HL.19 Locking Ring

20 SB-6.4 Steel Ball 6.4mm

21 SB-10.0 Steel Ball 10.0mm

22 2200HL.22 Pointed Screw

23 2200HL.23 Filling Plug

24 2200HL.24 Gland

25 2200HL.25 Gland

26 SCB625.SB Socket Head Cap Screw M6x25 Black

27 2200HL.27 Plug

28 2200HL.28 Pump Body

29 2200HL.29 Pump Piston

30 2200HL.30 Piston

31 2200HL.31 Piston Rod

32 2200HL.32 Cylinder Tube

33 2200HL.33 Release Spindle

34 2200HL.34 Release Guide

35 2200HL.35 Rolling Axle

36 2200HL.36 Roll

37 2200HL.37 Release Bracket

38 2200HL.38 Cylinder Nut

39 2200HL.39 Adaptor

40 2200HL.40 Oil Hose 10mm x 13mm x 640mm

41 2200HL.V2-P46 Pedal

42 2200HL.42 Tipping Gear

43 2200HL.43 Axle

44 2200HL.44 Adjusting Screw

45 2200HL.45 O-Ring

46 2200HL.46 Seal Washer M12

-- 2200HL.RK Repair Kit (Parts 01-08 & 45-46) (NOT SHOWN)


